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This research was carried out the mechanical test, chemical test, corrosion resistance test and
weather resistance test in accordance with “QUALICOAT standard” for the aluminum architectural
materials which were coated with Japanese powdered paint. Analyzing the test results and verified
the durable quality of powder coated aluminum materials, and intended to obtain the data which
could be suggest to domestic users.

Three kinds of aluminum boards of A3003, A5005 and A6063 were used and pretreated with
hexavalent chromium, trivalent chromium, non-chromate (zirconia) and anodized. The kinds of
powder coating after having preprocessed were polyester resin and fluoric resin.

Adhesion test, coating hardness, impact test, indentation, cupping test, bend test, drilling test
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were carried out as mechanical test. As a result of them, the specimen was passed the required
performance of QUALICOAT standard except for impact test.

Resistance to boiling water, Machu test, mortar resistance test, polymerization test were carried
out as chemical test. As a result, the specimen was passed the required performance except
polymerization test. This phenomenon is even taking place in Europe.

Resistance test in humid atmospheres containing sulphur dioxide was carried out as corrosion
test, as a result, the specimen was passed the required performance.

Consequently, the result of mechanical test, chemical test and corrosion test for the powder

coated specimen was completely showed the required performance of “QUALICOAT standard”.
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